T e

FOR-PLAY

@




<

! Cabinet
=
8 ;
Q 5 Long :
Long FrontView
Screws 3 Nuts 6 | Scr:ews £ Leg
\ i . | / / Installation
ol % 1 P

MNRNIN

..........

Side View

Cover
Installation -




"Side view of cover
installation

See figures 4 & 5 for
connector hook-up

/ : : ;
%% [
% Z
% ‘ | -
// \ Connector ]|
% fFrom
;/// Controls / [
onmn / |
. |
7 A
%
% / Il
7 ’
é Connector %
// From TV &
%/ Circuit Board
MOESSSaE

FOR- PLAY.

FIG 3



Position connectors so that the
red marks are aligned and press

firmly together

RED ALIGNMENT
MARKS

FIG 4

Place thumb and index
finger to rear of the

slot guides, press down
firmly and pull apart

DO NOT PULL ON WIRES

Slot Guides

View of female connector

FOR-PLAY

FIG S



~E—=1—N— 8 —R— R f |
=== —N— g~

S

| N\g i
{ = ,

. i y =} e
. N J ) = :
- . - 35 W j ‘
) ] % vy ¢
N . < - &l WWV? 2 g

Y
0 m
5 ok S i - N = |
T ] F u 1 5

_FOR-PLAY







FRONT
DOOR INTERLOCK SWITCH

115/230VAC e
e 1 ASB FUSE O N
Z
—O0 N\ _o- 0—=O Sarl
. © CSTES
T /e"E—!CQ
| W\ BLK _ GND |
38-5
P4
LFGNT‘—E—‘PAN L L O16VAC % 15T
| e ‘
¢ BLU| 1 CONTROLS Cw J2-1 T V. POWER S
BLU | 2 O COIN SW. COM.  po 115 VAC 3 |iS115v
34 ——SL\,_—_
W-VIO | 45 TRANS. SECONDARY 50-60 HZ
53 ‘ P10 (ON.O.
COIN SWITCH
W-VIO | 6 1 TRANS. SECONDARY PI2____ Cfc.
W-BLK | 7 0 1 PLAYER P2
COM.
VIO | 8 1 CONTROLS CCW J2-2
W-ORN 9b COIN COUNTER Fae COM |
T P16 AUDIQ [ &
W-ORN [10 JJ(COIN COUNTER O
BRN | | fCOIN SWITCH N.O, P20 VIDEC 1o
110 oy
ORN [12 0 COIN SWITCH N,C, P
13 5 COIN COUNTER o
P10
YEL 14 @ LEFT POT. J2-3 1
W-RED [15 [ STATIC ANTENNA T.V. POWER 115 VAC
W-BRN-GRN 116 & T.V. AUDIO .
GRY {18 &1 RIGHT POT. J2-4 8P1 i
Jo-
W-GRN |19 | 1-2 PLAYER P10—< B "
|
W-BLK-ORN 20 (@ T.V. VIDEO 25 1% &
- 1 E.'
W-BLU [21 [O- SLAM SWITCH P7T —<K O S)e 10 O 2 PLAYER|S
P17 —<&- °
BLU P2 1 T.V. COM. J2-7 o
(=)
CIRCUIT BOARD CONNECTOR o1 A
Pl (< cw |™
RALLY CABINET WIRING (F) 5K ? 5K

FOR-PLAY S i, GO




.y RED 7
1 BLU
1.5 A
!
| 3 BRN
230V i AL
. | 2 “BIK =
i 115V 115V
| 1A
Lﬂ_<MJ.JHL__§.* YEL 6
50-60 HZ
(o) o)
5 RED | WHT 1)
115V )
6__YEL BLK ) )
115/230
7 RED : ORN 3) 5/230V
» )
16v c.m( 8_BRN BLU 4y
9 _BRN
o) o)

TRANSFORMER M-4182
7-31-73

FOR-PLAY




(D

E

N

\D

10.

RALLY ASSEMBLY PARTS LIST

Switch, rocker - 1 Player 2 Player

Coin Plate
Instruction Plate

Cabinet

Screw, 1/4-20 x 1" slotted, flat head

Harness, board

Harness, control

Screw, 1/4-20 x 24" flush head
Nut, kep 1/4-20

Screw, 1/4-20 x 21" flush head
Legs

Screw, 1/4-20 x 13" flush head
Caps, leg

Knob, control

Top, game

Bracket, "z" (rear top)

Pots, 5K, control

Bracket, top attaching

Spacer, top attaching

Nut, kep 1/4-20

Pin, (threaded) rear attaching
Carriage bolt, 1/4-20 x 21"
Colin chute mechanism

Coin eject mechanism

Lip, colin return



4o.

uT.
18,

Latch, door

Counter, coin

Return chute, coin

Cam, door lock

Lock, door

Transformer assembly complete
Lid, transformer box

P.C. board assembly complete
Box, coin

Retainer assembly, coin box
Hinge, door

Rod, coiln eject

Retainer, "E" ring

Spring, coin eject rod
Grommet, rubber

Switch, interlock

Box, transformer

Block, fuse

Fuses

Strip, terminal

Spacer, transformer
Transformer

Cover, P.C. board



> 132

1 - 7400

2 - Tho2

3 - 7493

L - 7400

5 - TLOU

6 - 7400

7 - 74107

8 - 7427

9 - 7425

10 - 7410

11 - 7402

12 - Tu7h
- 7400

14 - 74107

15 - 747hL

16 - 7L0O

17 - 74107

18 - 7427

19 - 7430

20 - 7400

21 - 9316

22 -.9316

23 - 7400

24 - NE555V

25 - NE555V

RALLY "p"

BOARD COMPONENTS

IC
IC
IC
IC
IC
IC

IC
IC
IC
IC

IC
IC
IC
IC
1C
IC

IC

26
27
28
29
30
31
32
33
34
35
36
37
38
39
Lo
Ly
42
13
uh
45
S
47
48
49
50

740k
7410
7410
7483
7486
7400
7410
7402
Th27
7410
7448

TATL

ThTh
7420
74107

IC
IC
IC
IC
IC
IC
IC
IC
IC
IC
IC
IC
IC

i b1
Q P

i
ca

51
52
53

55
56
57
58
59
60
61
62
63
64

o)
(@)

(@)

o~ -

NE555V
NE555V
Th20

TLO2

FOR-PLAY




Cl
c2
a3
ch
c5
c6
c7
c8
c9
C10
| Cl1l
Cl2
13
Cc1h
c15
16
c17
c18
cla
Cc20
c21
ca2
c23

fooks

mfd 12v

mfd 12v

mfd 12v

mfd 12v

100 pfd

.1 mfd 12v

250 mfd 16v

RALLY "F" BOARD COMPONENTS

4000 mfd 15 v (8000 mfd 16v)

.22 mfd 50v

.1 mfd 400v

.1 mfd 4oov

.1 mfd 12v

1 mfd 50v tant

5 mfd 16v tant

d

w

mfd
mfd
mfd

mfd

12v
12v
12v
12v
12v
12v
12v
12v

12v

FOR-PLAY




K1

VR

SW

Q1

02

03

1S

IN41L8
1N4148
1N41L8
1N4002
1N4148
1N4002

1IN4002

crystal

- LM30%K

- SCORE COUNT

2N3643

2N36L44
PN36473

RALLY "F'" BOARD COMPONENTS

R1

R2

R4

R5

R6
RT

RS
R9
R10
R11
R12
R13
R14
R15
R16
R17
R18
R19
R20
R21

R22

56k

50K pc mount pot, vert.
right hand paddle ad]j.

470 ohm
56K

50k pc mount pot, vert,
left hand paddle ad].

470 ohm
270 ohm
100 ohm
100 ohm
220 ohm
100 ohm
270 ohm
270 ohm
1K
470 ohm
520 ohm
470 ohm
270K to 330K
220K
270 ohm
1K

270 ohm

FOR-PLAY




€ 18 Gl GHIDY DY

LD,

pic 1 | pic 7]
Pic2 | pic 8 |
pic 3 | pic 9 |

pic 4 |

picio |

IC 5

W_O I _

F

RALLY

eiCc 15 |

pic 23 |

eic3i |

e [rEEfd

m_o 34

pic s | @@TS 26 |

mic 35 |

pic 19 | mT_oﬁ g

fic 20 |

8
Bic2s |

ficC 36 |

pic2 |

pic |

g

pic30 |

eic 38|

bic 2|

o

€W L€ €m LR

[rR22]

Fics] Emw ;
3
8

picw]  pica] S |0 EEE]
]

picaw]  pica] =% ca]

prea]  picw]  pics]  pice]

prea]  ficw]

fiea]  fes]  pies] f ke

piew]  picm]  picw]  ficw

icas |

picss |

e s | E_ﬂmm%%

Picas |

BiCsa |

Bic 60 |

0 n

D||D
6(17

C

R
12
L

.

A

BaY |

D
3
o

~ 3

e 5] O

et

FOR-PLAY

(of:}

22

c9




	manual 01
	manual 02
	manual 03
	manual 04
	manual 05
	manual 06
	manual 07
	manual 08
	manual 09
	manual 10
	manual 11
	manual 12
	manual 13
	manual 14

